

# CENTRAL POWER RESEARCH INSTITUTE



**CPRI**

## TEST REPORT

**Test Report Number** : 118EATDBT14S0083-S0084 **Dated** : 16.06.2014

**Name & Address of the Customer** : M/s INDO Automotive Batteries Pvt. Ltd.  
321, Patil Nagar, Bawadhan Bk,  
Mumbai-Bangalore Highway,  
Pune - 411 021

**Name & Address of the Manufacturer** : M/s INDO Automotive Batteries Pvt. Ltd.  
321, Patil Nagar, Bawadhan Bk,  
Mumbai-Bangalore Highway,  
Pune - 411 021

### **Particulars of sample tested**

**Condition of the sample on Receipt** : New  
**Type** : 12V, 75Ah,  
**Designation** : Tubular Battery (INDO)  
**Serial Number** : A141552 and A141571  
**Number of Samples Tested** : Two  
**Date(s) of test (s)** : 07/05/2014 to 16/06/2014  
**CPRI Sample Code No** : EATDBT14S0083-S0084

### **Particulars of test Conducted**

**Test in accordance with Standard/ Specification** : As per IS: 13369-1992  
**Sampling Plan** : Not Applicable  
**Customer's requirement** : --- Nil ---  
**Deviations if any** : --- Nil ---

### **Names of the witnessing persons**

**Customer's representatives** : --- Nil ---  
**Other than Customer's representatives** : --- Nil ---  
**Test Subcontracted with address of the laboratory** : None

### **Documents constituting this report**

**(In words)**  
**Number of sheets** : Four Only  
**Number of oscillograms** : --- Nil ---  
**Number of graphs** : --- Nil ---  
**Number of photos** : --- Nil ---  
**Number of Test circuit Diagrams** : --- Nil ---  
**Number of drawings** : --- Nil ---

  
(GUJJALA B BALARAJU)  
Test Engineer



  
(M SIDDHARTHA BHATT)  
Additional Director